
2 7 0 0  Y G N A C I O  V A L L E Y  R O A D  •  S U I T E  3 0 0  •  W A L N U T  C R E E K ,  C A L I F O R N I A  9 4 5 9 8   •   ( 9 2 5 )  9 3 2 - 1 7 1 0  •  F A X  ( 9 2 5 )  9 3 0 - 0 2 0 8 
p w : / / C a r o l l o / D o c u m e n t s / C l i e n t / C A / C C W D / 7 8 1 8 A 0 0 / D e l i v e r a b l e s / R e m o v a l O f _ N D M A _ E D C S _ P P C P S _ i n S o u t h D e l t a W a t e r _ F i n a l . d o c x  

 

CALIFORNIA DEPARTMENT OF WATER RESOURCES 
CALIFORNIA DEPARTMENT OF PUBLIC HEALTH 

 
REMOVAL OF NDMA, EDCS AND PPCPS IN SOUTH 

DELTA WATER 
 

FINAL 
March 2011 

 

 

 



 

March 2011 i 
pw://Carollo/Documents/Client/CA/CCWD/7818A00/Deliverables/RemovalOf_NDMA_EDCS_PPCPS_inSouthDeltaWater_Final.docx 
[...]
spiked target compounds by ozonation and BAF. This was achieved by spiking the target 

compounds in the feed water (full scale- filtered water) to the NF membranes. For Delta 

utilities interested in nanofiltration, this treatment train provides information on the 

effectiveness of NF membranes at removing trace organics. 

As a secondary focus, the operation of the NF membrane was documented.  

This evaluation included assessment of fouling potential, impacts of chloramines for the 

purpose of controlling biofouling, and power demands. To evaluate fouling potential, water 

quality data were collected before in the feed water, permeate and brine waste of the NF 

membranes. The water quality parameters included organics, mineral and biological 

constituents, selected to assess various types of fouling potential. To evaluate the impacts 



 

March 2011 27 
pw://Carollo/Documents/Client/CA/CCWD/7818A00/Deliverables/RemovalOf_NDMA_EDCS_PPCPS_inSouthDeltaWater_Final.docx 

of chloramines for the purpose of controlling biofouling, samples were collected in the feed 

water to the NF membranes pre- and post-chloramination, and in the NF permeate. These 

samples were subject to DBP formation potential tests. Power demands were estimated 

based on measurements of the cumulative power demand while the NF membrane process 

was in operation. 

5.1.2 Ozone Pilot 

The ozone pilot plant, shown in Figure 4, was provided by Intuitech, Inc. (Ozone Module 

Z100, Salt Lake City, Utah). The unit consisted of 5 ozone contactor columns in series, 

however only 3 contactor columns were considered as part of the reactor. The first column 

was considered the influent tank, and ozone was applied to the second column. The third 

and fourth columns provided additional contact time, and the fourth column overflowed to 

the fifth column, which was considered the effluent tank. The pilot ozone system was 

operated to mimic the operation of the Bollman plant, which applies ozone to achieve a 

0.5-log Giardia and 2-log virus inactivation. At the time of the pilot testing, this amounted to 

a 0.5 - 1.6 milligrams per liter (mg/L) applied ozone dose, resulting in a 0.2 - 0.3 mg/L 

ozone residual after 8 minutes of contact time. The ozone skid was equipped with a data 

logger that recorded the ozone gas feed rate, the ozone concentration in the gas, the water 

flow rate, and the ozone residual concentration. The ozone residual was measured via UV 

adsorption at the effluent of the ozonation process (the top of the fourth column) for the 

purpose of calculating CT. 

The ozone generator on the ozone skid was set to run at 65 percent of its maximum output. 

The air/ozone gas flow rate into the feed column was set at 5.0 standard cubic feet per hour 

(SCFH) (+/- 0.5 SCFH). The settled water from the full-scale sedimentation basins was fed 

through the ozone system at a rate of 5 gpm to achieve the desired 8 minutes of contact 

time in the three columns representing the ozone contactor in the pilot system. The 

theoretical contact time (T) was calculated using the volumetric flowrate and the cumulative 

volume of the columns. Offline instrumentation was used to verify the performance of the 

ozone residual analyzer. This process involved comparing the ozone concentration 

provided by the pilot’s online analyzer with a sample measurement obtained utilizing a 

HACH AccuVac ampules with HACH DR test kits (indigo trisulfonate method). 

5.1.3 Peroxide Addition 

Peroxide was added to the influent (bottom) of the fourth column of the ozone contactor, as 

shown in Figure 5, to generate hydroxyl radicals. An important parameter for peroxide 

addition is the molar ratio of peroxide to ozone. Snyder et al. (2007) cited past studies that 

suggested that improved removal of some organics occurred with the addition of hydrogen 

peroxide at 0.4 to 0.7 mg peroxide/ozone. This is equivalent to a molar ratio of 

approximately 0.5 to 0.9 peroxide to ozone. Therefore, an intermediate molar ratio of 0.7  



ccwd211f5-7818.ai

Figure 4
INTUITECH OZONE MODULE Z100

SET UP ON SITE AT BOLLMAN WTP
CALIFORNIA DEPARTMENT OF WATER RESOURCES

CALIFORNIA DEPARTMENT OF PUBLIC HEALTH

28



ccwd211f6-7818.ai

Figure 5
LOCATION OF HYDROGEN PEROXIDE

DOSING PORT ON OZONE SKID
CALIFORNIA DEPARTMENT OF WATER RESOURCES

CALIFORNIA DEPARTMENT OF PUBLIC HEALTH

29



 

March 2011 30 
pw://Carollo/Documents/Client/CA/CCWD/7818A00/Deliverables/RemovalOf_NDMA_EDCS_PPCPS_inSouthDeltaWater_Final.docx 

was selected for this study. If peroxide and ozone were simultaneously dosed at a given 

location, then the peroxide dose would be based on the ozone dose. However, in this 

study, peroxide was dosed after ozone, at an intermediate location in the ozone contractor. 

Therefore, the peroxide dose was based on the ozone residuals entering the fourth column 

of the reactor, the peroxide dosing location. Given that ozone residuals entering the fourth 

column were typically in the range of 0.04 – 0.14 mg/L, peroxide doses were therefore in 

the order of 0.03 – 0.10 mg/L. 

A solution of 0.05 percent hydrogen peroxide in settled feed water was created and fed into 

the system at a rate of 7 +/- 0.5 mL/min. This rate was controlled using a laboratory 

peristaltic pump (Model Number 7553-80, Cole Parmer Instruments, Vernon Hills, Illinois) 

and size 14 Neoprene tubing.  

5.1.4 BAF Skid 

Carollo provided a BAF skid, shown in Figure 6, that included three filter columns, each 

4 inches in diameter and 14 feet tall. Exhausted GAC was obtained from the full-scale filters 

at the Bollman WTP and used in the filter skid system to try to promote removal by 

biodegradation as opposed to by adsorption. The 4-inch diameter column has been found 

to provide performance representative of full-scale filters, with minimal wall effects, when 

the pilot and full-scale filters share the same bed depth and media size. The filters 

contained approximately 4 feet of GAC overlying 10 inches of sand bedding and were 

operated at a filter flow rate 0.52 gallons per minute (gpm) (approximate filter loading rate of 

6 gpm/ft2). The cumulative maximum flow rate through the filters (all columns) was 

approximately 1.56 gpm. The BAF was operated as a biological process, consistent with 

operation of the full-scale filtration system at the Bollman WTP. The empty bed contact time 

(EBCT) for the GAC phase was 6.1 min. 

The BAF pilot units were backwashed with filtered water from the skid that was stored in an 

effluent tank on the filter skid. While the Bollman WTP filters are backwashed at a 

frequency of at least once every 72 hours, the pilot system was only backwashed once per 

week since the system was not operating on a 24 hour per day basis. 

5.1.5 Spiral Wound Nanofiltration Skid 

Spiral wound NF membranes and a skid were provided by Dow and Harn R/O Systems, 

respectively. This system is shown in Figure 7. Dow’s FILMTEC Desalting NF membranes 

were a demonstration scale unit that allowed for evaluation of operation and water quality 

data that is scalable to full scale treatment (Filmtec Corporation, Model Number 11361, 

NF-4040, Chicago, Illinois).The pilot skid, provided by Harn R/O Systems, was made of two 

separate stages, each with identical membranes, only the first stage containing 

4 membrane units while the second held 3 membrane units. Due to a lack of pressure 

between the feed holding tank and the inlet to the prefilter system, a booster pump was 

used to pressurize the water through the prefilters. The prefilter effluent was then further  



ccwd211f7-7818.ai

Figure 6
BAF PILOT SKID SET UP ON SITE AT BOLLMAN WTP
CALIFORNIA DEPARTMENT OF WATER RESOURCES

CALIFORNIA DEPARTMENT OF PUBLIC HEALTH

31



ccwd211f8-7818.ai

Figure 7
HARN R/O NANOFILTRATION PILOT SYSTEM

CALIFORNIA DEPARTMENT OF WATER RESOURCES
CALIFORNIA DEPARTMENT OF PUBLIC HEALTH

32



 

March 2011 33 
pw://Carollo/Documents/Client/CA/CCWD/7818A00/Deliverables/RemovalOf_NDMA_EDCS_PPCPS_inSouthDeltaWater_Final.docx 

pressurized via the main high pressure pump and passed through the first stage membrane 

filters. The concentrate from the first stage was then re-pressurized by the inter-stage 

booster pump, and passed through the second stage membrane filters. The first and 

second stage permeates were combined to give the total permeate flowrate. 

To avoid biofouling of the membrane the feed water to the pilot was dosed with 

chloramines. Chloramines were effectively dosed by adding free chlorine in the form of 

sodium hypochlorite, along with ammonia. The 5 percent sodium hypochlorite, and the 

19 percent ammonia solutions were provided by CCWD from Bollman’s stock chemicals, 

and were dosed at 4 mL/min and 2 mL/min, respectively. This gave a chlorine to ammonia-

nitrogen ratio of 3:1 by weight. The free chlorine contact time was minimized by dosing the 

chlorine and ammonia into the feed tank supplying the full-scale filtered water with a pH of 

7.2. This simulated the addition of pre-formed chloramines. Based on the 3:1 chlorine to 

ammonia-nitrogen ratio, and the water’s pH, it is assumed that the dominant form of 

chloramine present was monochloramine (NH2Cl).  

Chloramines were dosed continuously at a target level of 3 mg/L as total chlorine. The 

dosing rates were routinely monitored on a daily basis using a chlorine HACH colorimeter 

test kit to measure both the total and free chlorine concentrations. The chloramines were 

briefly turned off during the sampling events such that the chloramine addition would not 

interfere with the bench scale disinfection testing, or with the spiked trace organic 

compounds.  

5.2 Pilot Testing Location 

At the Bollman WTP facility, two separate testing areas were set up for the pilot plant 

systems as shown in Figure 8. Testing Area I was situated in an open gravel area on the 

west side of the plant’s sedimentation basins. Settled water was pumped from the outlet 

zone of the west sedimentation basin to a 55 gallon inlet holding tank. From the inlet tank 

the water passed through an inline static mixer, to aid with blending added chemicals, on its 

way to the inlet of the ozone pilot skid. After passing through the ozone contactors the 

water would flow into an inter-stage holding tank before being pumped up to the top of the 

filtration columns on the filter skid. The effluent from the GAC/sand filters was then pumped 

into a discharge tank. The water was removed from Testing Area I when it was pumped into 

a second holding tank located in Testing Area II from where it was ultimately discharged to 

the sanitary sewer.  

Testing Area II was located at the west side entrance to the filter gallery. The water used in 

Phase 3 had already been treated at the plant (full-scale) by coagulation/sedimentation, 

ozonation, and BAF. The water was taken from the filter effluent, and initially held in a 

holding tank that would feed to the inlet of the NF pilot skid. The NF effluent, both the 

permeate and the concentrate water, was discharged to a combined 280 gallon holding  



ccwd211f3-7818.ai

Figure 8
PILOT TESTING AREAS I AND II

AT THE BOLLMAN WTP, CONCORD, CALIFORNIA 
CALIFORNIA DEPARTMENT OF WATER RESOURCES

CALIFORNIA DEPARTMENT OF PUBLIC HEALTH
SOURCE:
Google Maps, 2008.

34



 

March 2011 35 
pw://Carollo/Documents/Client/CA/CCWD/7818A00/Deliverables/RemovalOf_NDMA_EDCS_PPCPS_inSouthDeltaWater_Final.docx 

tank (along with the Testing Area I effluent). The contents of this combined discharge tank 

were ultimately disposed of via the sanitary sewer. 

5.3 Pilot Operations and Monitoring 

Figure 9 (Figures 9a and 9b) present a detailed schematic of the three treatment trains 

tested in Phases 1 through 3, and includes the experimental conditions. One critical 

operational condition was the target compounds were spiked into the feed water of the 

treatment trains. This approach was taken to obtain measurable results from the 

experiments. because the historical concentrations of the compounds of interest in Delta 

water were generally too low and method detection limits were too high for removals to be 

accurately measured across pilot treatment trains. Details on the spiking procedures are 

provided in Section 5.4. It should be noted that the spiked concentrations were 

approximately 50 to 100 times greater than concentrations detected in Delta waters.. In 

addition, it was anticipated that the relatively high concentrations of target compounds 

would lead to detectable concentrations in the treated water. 

5.3.1 Phases 1 & 2 

Upon start-up of the system, various tests were conducted to ensure that the pilot plant 

performance was similar to full-scale performance and that the pilot units were operating 

properly.  

The target ozone residual was 0.2 to 0.3 mg/L after 8 minutes of contact time. The ozone 

gas feed rate, the ozone concentration in the gas, the water flow rate, and the ozone 

residual in the process effluent were measured daily. Significant variation existed in the 

water temperature over the course of every day of operation, and as a result the amount of 

dissolved ozone in the water was difficult to stabilize. Typically, over the course of the day 

(in the month of June), the feed water temperature was observed to rise from high 60’s 

(degrees Fahrenheit) in the early morning to low 80’s in the late afternoon. The ozone 

concentration was inversely related to the temperature fluctuation: as the temperature 

increased, the solubility of the ozone in the water decreased.  

A number of the ozone production operating parameters were set at fixed values since a 

process control was not available to regulate the parameters in real-time to produce the 

target residual. Because each of the sampling events (1A, 1B, etc) took place at 

approximately the same time on each of the days, the parameter values were set to 

achieve the target residual based on the typical temperature for that time in the day (mid-

70s range). These parameter values mainly consisted of the ozone generator power set 

point, set at 65 percent of its maximum capacity, and the ozone gas flow rate, set at 5.0 

SCFH (+/- 0.5 SCFH). The water flow rate through the ozone columns was automatically 

regulated through an auto control set point of 5 gpm. The Feed Gas and the Off Gas 

measurements were typically in the ranges of 9 – 19 g/Nm3 and 2 – 8 g/Nm3, respectively; 

and were measured with Mini-HiCon Ozone Analyzers (IN USA Inc, Needham, MA, USA). 



ccwd211f9-7818.ai

Figure 9a
PILOT TESTING TREATMENT TRAINS - PHASE 1 AND 2

AND EXPERIMENTAL CONDITIONS
CALIFORNIA DEPARTMENT OF WATER RESOURCES

CALIFORNIA DEPARTMENT OF PUBLIC HEALTH

36



ccwd211f9-7818.ai

Figure 9b
PILOT TESTING TREATMENT TRAINS - PHASE 3 

AND EXPERIMENTAL CONDITIONS
CALIFORNIA DEPARTMENT OF WATER RESOURCES

CALIFORNIA DEPARTMENT OF PUBLIC HEALTH

37



 

March 2011 38 
pw://Carollo/Documents/Client/CA/CCWD/7818A00/Deliverables/RemovalOf_NDMA_EDCS_PPCPS_inSouthDeltaWater_Final.docx 

An additional quality control test was to ensure that the acetone used as a solvent for the 

spiking solutions of the analytes did not affect ozone demand as the analytes were spiked 

into the flow. The tests showed that ozone residuals were the same regardless of whether 

the analyte solution was being spiked, indicating that the acetone (and analytes 

themselves) had a negligible impact on ozone demand.  

5.3.2 Phase 3 

The NF unit start up involved exposing the membrane to the full-scale filtered water while 

simultaneously making refinements to the operating conditions including the flux rates, 

operating pressures, and recovery rates. Start-up testing of the NF system included 

collecting TOC, turbidity, and HPC samples of the filtered water and the NF permeate. 

Additionally, silt-density index (SDI) measurements were obtained to monitor the stability of 